o
=
&
m
=
)
ﬁ
=
&
=1
i
z
m




N g e e 5




PINTLE

HYD. JACK

Date:
15SEP92

By:

Qi(}

DESCRIPTION

DRAWING NO.

PART NO.

16




i
f
i
T
&
;
}




Dale: By:
9SEP9Z E4
Ass'y DWG
BAG BOOM ASSEMBLY File No.: C:\ AGBAG\ BOOMASY
ill ef Mot'l
File No.: C:\AGBAG\ BOOMF " |
gf;*lﬁ, DESCRIPTION DRAWING NO.| PART NO. FILE {NQ, BLOCK NO.
1 Boom JBo fbon B BOOM C:\AGBAG\ BOOMB
s Washer, 3 10 x 3-1/2° 0D /o goa3qg B:\ BOOMPART C:\AGBAG!, BOOMWASE
3 | Bag Boom Post (Weld On) Fos oy B:\BOOMP C:\ROTOR\ BOOMPB
4 | Handle Yo 70023 8:\ BOOMPART €\ AGBAG) BOOMHANE
5 | Winch }oogan B:\ WINCH C:\ ABGAG\ WINCHB
6 Pully tot o3 8:\ BOOMPART C:\AGBAG\PULLYB
7 5/8 NC Hex Nyloc Nul
8 5/8 NC Hex Cap Screw x ¥
9 3/8" NC Hex Nyloc Nui
10 | 3/8" NC Hex Cap Screw x 3
11 | 5/8 Flat Washer
12 | 5/8" NC Hex Cap Screw x 2-1/7"
13 | Hook ] B:\ BOOMPART C:\ AGBAG\HOOKB
14 | Steel Cable AI59 0000
15 | 3/8" NC Hex Cap Screw x 1"
16 | 3/8 Flat Washer
17 | 3/8 NC Hex Nyloc Nul
18 | 1/2° NC Hex Cop Screw x 3
19 | 1/2° NC Hex Nyloc Nut
20 | Baog Cradle 007-5510-000 B:\ CRADLE C:\AGBAGY CRADLEB
(







Date

E

9SEP9?2 { 4
Ass'y DWG
BRAKE SYSTEM File No.: C:\AGBAG\ BRAKEASY
Bill of Mat'l
Q File No.: C:\ AGBAG\ BRAKEBY
| NO. DESCRIPTION DRAWING NO.| PART NO. NO. | BLOCK NO.
1 Cable Drum, Brake End 19 3000 £ B:' BRAKE C:\ROTOR\ BRAKESB!1
2 Cable Drum, Mon-Brake End e B:\ BRAKE C:\ ROTOR\ BRAKEB2
3 Shaft, Cable Drum Connecting o e ] B8:\ BRKSHFT C:\ AGBAG\ BRKSHFTB
4 1/2" Square Keystock x 8" Ig. C:\ AGBAG' BOLT C:\AGBAG\KEYB
5 Coupling, Cable Drum Shaft to300 s B:\ BRAKE C:\ROTOR\ COUPL
6 2" 4-Bolt Flange Bearing R B:\BRG C:\ AGBAG\BRGB
7 #60 Chain y B:\ CHAIN C:\ AGBAG\ CHAIN18B,28
8 #60 Connecling Link i b ) g
9 | 6086 Sprockel B:\ SPRKT C:\AGBAG\ SPRKT8
10 | Hyd. Molor, Cable Rewind ra: <1292 | /5% /o5 B:\ REWIMOT C:\ AGBAG\ REWIMOTB
11 1/2" NC Button—-Head Screw x 2
12 | 1/2° Flat Washer
13 | 1/2° NC Hex Nyloc Nut
14 | 1/2" NC Hex Cap Screw x 7
15 | 1/2° NC Hex Nyloc Mul
16 | Shaft, Cable Guide ;5 5.0.:3 B:\ GUIDE C:\ROTOR\ GSHAFTB
17L | Cable Guide, Left 7oeza-s B:% GUIDE C:\ROTOR\ GUIDEB
17R | Cable Guide, Right 7eoe3uec " : 7 )
18 | 3/8" Set Screw
19 | Cable Eyelet B:\ CABLE C:\AGBAG\ CABLEHB
20 | 7/18" Steel Cable 1 - C;\AGBAG\ CABLEOB
@1 | Brake Guard B:%BRKGARD C:\AGBAG\BRKGAR(
W2 | Screw (Size?)
23 | 60836 Sprocket B\ SPRKTZ C:\AGBAG\ SPRKT28
24 | Mico Brake Ioeyaif. /soéco B:\ CALIPER C:\AGBAG\ CALIPERB
25 | Spocer, Mico Brake /sou oo, B:\ BRKPAD C:\AGBAG\ BRKSPACB
26 | 5/8 NF Hex Nut
27 | 5/8" Flat Washer
28 | 5/8" NF Hex Cap Screw x 4
239 Brake Pad, Mico Brake /590 =g, B:\ BRKPAD C:\ AGBAG\ BRKPADB
30 1/4" MPT x 1/4 JIC Union
31 | Broke Pump /5« /21, B:\ BRKPMP C:\ AGBAG\ BRKPMPAS
32 | 1/4 MPT Pipe Nipple (Hyd)
33 Needle Valve B:\ GAUGE C:\AGBAG\NEEDLVB
34 | 1/4 Male Run T (Hyd) B:\ HYDFTG C:\AGBAG\ T-MR8
35 | Gauge, 2000f /3Soo 42 8:\ GAUGE C:\ AGBAG\ GAUGEB
36 | Brake Line, Hose Ass'y




TUNNEL ASSEMELY

15,186,117



ate:
9SEP92

By:

2

Ass'y DWG
TUNNEL & PAN ASSEMBLIES |fie i CAAGBAG\TUNNLASY |
File Mo.: C'\AG AG\TQNNL 4 2
;
."\ID. DESCRIPTION DRAWING NO.| PART NO. FILE NO. BLOCK NO.
1 Tunnel 7000 SK T-10 B:\ TUNNELZ C:\ROTOR\ TUNNELS
2 Tunnel Pan Front 8:\BAGPAN C:\ABAG\BAGPAN1B
3 Tunnel Pan Front B:\ BAGPAN C:\BAGPAN28
4 Bag Pan Hinge Rod
5 Bag Pan Lever B:\ CRANK C:\AGBAG\ CRANKB
BL | Bockstop Carrier, Left | _anel7 B:\ BAKSTOP C:\AGBAG\ BAKSTOPB
6R | Backstop Corrier, Right - # i " i
b 5/16 Turnbuckle B:\ TRNBUK C:\AGBAG' TRNBUK 18,2t
8 1/4" Chain, B Links B:\PINS C:\ AGBAG\ LINK
9 | Pipe, 1/2 x 1" Ig. C:\ AGBAG\ BOLT C:\ AGBAG\ PIPE2B
10 | 1/2° NC Hex Cap Screw x 3-1/7
11 | 3/8 Lock Washer
12 | 3/8 NC Hex Nylock Nut
13 3/8& NC Hex Caop Screw x 1
14 | 3/8° Flal Washer
15 | 1/2° NC Hex Nylock Nut
16 | 1/2° NC Hex Cop Screw x 1-1/7
17 | 1/7° Flal Washer
040 [ oc k oo(?‘ S'w
) Soo SO
{




JJ 7000 BEATER BAR ASSEMEL Y
)
)

= ))
)]

/
,ﬁ\r r

6\




BEATER BAR ASSEMBLY

| 2-3/16" 4 Bolt Flange Bearing

Drive Sioe(Shaved) 1020035

5/8" NC Hex Cap Screw x 5-1/7

Tdle /0 200 2

Drive lo2oo/

Tdle sipa. Ne Sheved 1510037

NO. DESCRIPTION DRAWING NO.| PART NO. (
1 Beater Bar
2 Hyd. Motor, Beater Bar
3 1/2" NC Hex Cap Screw x 2
4 5/8 NC Hex Nylock Nut
5 5/8" Flat Washer
6 Mount Plate, Beater Bar Motor 1003-2010-000
7 1/2" Flat Washer
8 1/2° NC Hex Nyloc Nut
9 Spacer 1003-2010-003
11(1) Deleted (v Bse 203)
12
- 13 | Coupling Shaft 901-26-156
14 | 1/2° NC Hex Nyloc Nut FyB85C203
15 | 1/2° NC Hex Cap Screw x 4-1/7
16 | 5/8" NC Hex Cap Screw x 2’
§ Bezte, Bay Stulb SM RETS {

12






e 9 T p \
BEATER P No.. C:\*AGBAGZ\BEATGM(.
' File Ne:  C:\AGBAG2\ BEATG78M
NO. DESCRIPTION DRAWING NO.| PART NO. |  FILE NO. BLOCK NO.

Motor (591284

End 1620011







FOSTEN

L/F

Yo

1 bl

16/

/A

e

P

/S reaco



Ass'y DWG

gill of Mat'l

File No.: C RLODALL

File No.: C:\AGBAGZ2\HYDASYB7/

J

NO.

- DESCRIPTION

DRAWING 'NO.

PART NO.

FILE NO.

BLOCK NO.




&8))) C VOV HYURAUL C M RS 47

B




G7000 HYD. MOTORS SYSTEM

Date:
19 40y 97

By:

#Z

Asg'y DWE
File No.:

C:\AGBAGZ\ HYDASY—6/
L9

il of Mzt

File No.. C:\AGBAG2\HYDASYB6

=
]

i DESCRIPTION DRAWING NO.| PART NO. FILE NG, BLOCK - NO.
1 Hydroulic Molor 'y .~ - ) 1548Fil | BAFTMOT C\AGBAG\ ROTORY FTMOTR
2 | Beater Bar Mofor et B\ BEATMOT C:\AGBAGZ\BEATMOTB
3 | 17 WPT x 3/4 JIC Adapor B\ HYDFTG3 C:\ AGBAG\ ADAAPT~38
4 3/4" Hose Ass'y NO.
5 MPT x 3/4 Jic g0 "L B:\HYDFTG2 C:\AGBAG\ EL-MMB
B Flow Control Yalve B\ FLOWY L AGBAGZ\FLOWVE
8 1/2° Hose Ass'y Ho. -
g 1/2° Hose Ass'y No.
10 | 3/4 Hose Ass'y Mo.
11 | 3/4 Hose Ass'y Mo.
12 | 3/4 Hose Ass'y No.
13 | 3/4 Hose Ass'y No.
14 5/8MPT x 5/8 JIC Adaplor BA\HYDFIG C:\AGBAG\ ADAPT-MB
15 | 3-Gang Hyd. Valve BA\VALVE-3 C:\AGBAGZ\ VALVE-38
16
17 1/7 Male Quick—connect
18 | 1/2 Female Quick—connect
19 | 5/8 O-ring x 5/8 JIC 45°U B:\HYDFTGZ C:\AGBAGZ\EL-45MB




gl ~© oAk & KD caBl REWIND

BY




Date: By: |
190782 T
Ass'y DWG g g
HYD. LIFT JACK & CABLE REWIN[kie no.. C\ROTORNHYDASY-S 3
File Mo.: '[:I\“ RDTUR\ H?DQSYES |
NO. DESCRIPTION DRAWING NQ.| PART NO. FILE NO. BLOCK NO. |
1 | Hyd. Valve Assembly . B\ VALVE-2 G-\ AGBAG)\VALVE-28
2 5/8° 0-ring x 1/2° JIC Apaptor B:\HYDFTG C:\AGBAG" ADAPT-MB
3 1/7 Hose Ass'y No.
4 1/7 Haose Ass'y No.
5 /2 JIC x 1/2° JC "L Modify B\ HYDFTG2 C:\AGBAG\EL-MMB
6 | Hyd. Cylinder, 24" B\CYL248 C:\AGBAG\ CYL2488
7 1/2" Hose Ass'y Mo.
8 1/2" Hose Ass'y Mo. -
9 1/2° O-ring x 1/2" JIC Adaplor B:\HYDFTG C\AGBAG\ADAPT-MB
10 Hydraulic Motor jEipy B:\ REWIMOT C:HAGBAGYREWIMOTE
Y i’.r.u!z""‘i
Jage 2 ?




—1 J)])) FEFD TABLE HDRAULIC S STFH

= )

&

@a
[
i

L




Date: :
190CT92

C\

‘®

Bill of Mat'l

File No.: C:\ROTOR\'HYDASYB4

NO.

_DESCRIPTION

DRAWING NO.

PART NO.

FILE NO.

BLOCK NO.




By: =0

Baole:
L 19ecTaz & |
Ars'y DWG i .
7000 BEATER BAR HYD. SYSTEM]tue no: C:\ROTOR\HYDASY-3
File No.:  C:\ROTOR\HYDASYB3
NELl DESCRIPTION DRAWING NO.| PART NO. FILE NO. BLOCK NO.
1 | Hydraulic Molor Re F2ekesee el e B:\ROTMOT C:\AGBAG\ROTMOTE
i 5/8 O-ring x 5/8 JIC Adaptor B:\ HYDFTG C:\AGBAG), ADAFT-MB
3 3/4 Hose Ass'y No.
4 3/4" Hose Ass’y No.
5 3/4" Hose Ass'y No.
& I/& Ferral BAHYDFTGS C:\AGBAG\FERRALB
7 | 3/& Nut B:\ HYDFTG3 C:\ AGBAG\FNUTH
8 3/4 Hyd. Tubing Mount B:\HYDFTGS C:\AGBAG\TMNT- 18,28,
9 | 3/4 Hyd. Tubing
10 | 3/4 Hyd. Tubing
11 | 3/& Hose Ass'y No.
12 | 3/4 Hose Ass'y No.
13 Hyd. Valve Assembly B\ VALVE-2 C:\AGBAG\VALYE-2B

&



LEATER BAKR HYORAULIC SYSTEM



SO00 SECONDARY HYORAULIC SYSTEM

)




Date: By:
90CT92 ___| &
Ass’y DWEG
7000 SECONDARY HYD. SYSTEM Leie to: C:\ROTOR\HYDASY-2
Bill 2f Wt
5 File Mo.: C:\ﬁﬂT_{]R\HTD;&SYé i
(ND. DESCRIPTION DRAWING NO.| PART NO. FILE NO. BLOCK NO.
1 Hydreulic Pump 154 10!T 8\ HYDPMPZ C:\ROTOR\ HYDPMP28
2 3/4 MPT x 3/4 JIC Adaptor B\ HYDFTG C:\AGBAG\ ADAPT-MB
3 3/4 Hose Ass'y No.
4 1" MPT x 3/4 JIC Adaptar BN HYDFTG3 C:\ AGBAG\ ADAPT-3B
5 3/4 Hose Ass'y Mo.
& 3/8 NCT Allen Heaod x 2-1/7" B:\CYLTUBE C:HAGBAGY ALLENHB
7 | 3/8 Lock Washer C:\AGBAG) BOLT C:\AGBAG\ WASHB
8 Hyd. Line Weldmant B:\ HYDLINE C:\AGBAG\ LINE3B
9 | Sphit Flange B2\ HYDLINE C:\AGBAG\ SPT—FLGB
10 1-1/2 Hose Ass'y Ne.
11 | 1=1/2 MPT x t-1/2 JiCc 80 U C:\AGBAG\ HYDFTG2 C:\AGBAG\ EL-MMB
12 1=1/2 Gate Valve B:\GYALVE C:\AGBAG\GVALVEB
13 | 3/4 JC x 3/4 JIC Union BAHYDFTG C:\AGBAG\ ADAPT-M8
14 3/4 Ferral B:\HYDFTG3 C:\AGBAG\ FERRALB
15 | 3/4 Nut B\ HYDFTG3 C:\AGBAG\ FNUTB
16 | 3/4 Hyd. Tubing
17 | 3/4 Hyd. Tubing Mount BA\AGBAG\HYDFTGS | C:\AGBAG\TMNT-18,28,
18 | 3/4 Hose Ass'y No.
19 3/4 Hose Ass'y Mo.
20 5/8 WPT x 5/8 JIC Adaptor B:\HYDFTG C:HAGBAGN ADAPT-MB
21 Hyd. Yaive Assembly B:\VALVE-2 C:\AGBAGY VALVE
22 | Lid, Hyd. Tonk B:\ HTANKASY E:HhGBhG\TANHU‘E. a
23 1/4 MPT x 1/4 JIC Adaptar B:\HYDFTG C:\AGBAG\ ADAPT-MB
24 | 1/4 Hose Ass'y No.
25 1/4 FPT x 1/4 JiC 90 " C:\AGBAG\ HYDFTG2 C:\AGBAG\EL-FMB
26 | 50002 Hyd. Gauge /5 ooi47 B:\GAUGE C:\ AGBAG\ GAUGE2D
27 1/2 MPT « 5/8 JC Adaptor B:\HYDFTG C:\AGBAGY ADAPT-MB
28 | 3/4 Hose Ass'y No.
29 1" MPT x 3/4 FliC (Modified) B:\HYDFTG3 C:\AGBAG\ ADAPT-28
30 | Hyd. Tank B:\HTANKASY C:\AGBAG) HTANKASE
31 | Hyd. Qil Filter 1 54170 - i ! i




= J)))) T000 PRIMARY HYDRAULIC SYSTEM

h \
=== \\
. >

To 50004
Hyd. Gauge
.,.;;"

7 |

S0, 31

29

32



60CT92 2 -
Ass'y DWG
7000 PRIMARY HYD. SYSTEM |rie ne. C:\ROTOR\HYDASY-1|
ill @ 4}
1 Nk File now _C:\ ROTOR\ HYDASYB1 |
[NO. DESCRIPTION ORAWING NO.| PART NO. |  FILE NO. BLock Nof (=
1 OIL COOLER 542271 % e 2 B8:\RAD C:\ ROTOR\ OILCOOLB
o JO [ 0 T 5 D P o ) R (R ) () e C:\AGBAG\ADAPT-SB
3 Hyd. Line Weldmeni B:\ HYDLINE C:\ AGBAG\ LINE2B
4 Hyd. Line Weidment B:\HYDLINE C:\ AGBAG\ LINEB1
5 1=1/4 Hose Ass'y No.
6 1-1/4 MPT x 1=1/4 JIC "L’ B:\HYDFTG2 C:\AGBAG\ EL-MMB
7 1-1/2 MPT x 1-1/4 FPT Adaptor BA\HYDFTG3 C:\AGBAG! ADAPT-2B
8 | 1=1f2 P11 B\ HYDFTGS C:\AGBAG\TEE-F28
3 1=1/2 MPT % 1=1/2 MPT Union B HYDFTG C:\ AGBAG\ ADAPT-MB
10 | 1=1/2 MPT » 1-1/4 FPT Adaptor B:\HYDFTG3 C:\AGBAG\ADAPT-2B
11 | 1=1/4 MPT x 1-1/4 JIC 45 Swiv. B\ HYDFTG4 C:\AGBAG)\ ADAP-458
12 | 1=1/4 Hose Ass'y Ne.
13 | 1=1/4 JIC x 1-1/4 O Ring "L B\ HYDFTG2 C:\AGBAG\ EL-MOB
N14 | Hydraulic/Electric Valve B\HYDFTG4 C:\AGBAG\ VALVE-B
15 | 1=1/4 MPT x 1-1/4 JIC Adaplor B:\HYDFTG C:\ AGBAG\ ADAPT-MB
16 | 1=1/4 MPT x 1-1/4 JIC Swiv. Adap —— C:\ AGBAG\ ADAPT-SB
w17 | Hydraulic Pump B\ HYDPMP C:\AGBAG\HYDPMPB
18 | 1-1/2 WPT x 1-1/2 JIC Adaptor B:\HYDFTG C:\AGBAG\ ADAPT-MB
19 | 1=1/2 FPT x 1=1/2 JIC 45 Swiv. B:\HYDFTG4 C:\AGBAG\ ADAP-458B
20 | 1-1/2 Hose Ass'y No.
21 | 1=1/2 J€ x 1-1/2 WPT "L B:\HYDFTGZ C:\AGBAG\ EL-MMB
22 1-1/2 Gate Valve B:\GVALVE C:\AGBAG\ GVALVER
23 | 1/2 Hose Ass'y No. (
24 | 1/2 JC x 3/8 MPT Adoptor BAHYDFTG | C:\AGBAG\ADAPT-Mm.
25 | Planelary B:\PLANET ¥; ¥t C\ABRAG) PLANETB
26 | 1/2 MPT % 1/2 JIC Adapler B:\HYDFTG C:\ AGBAG\ ADAPT=MMB
27 | 1/2 Hose Ass'y No.
28 | 1-1/4 Hose Ass'y No.
29 | 17 MPT x 1-1/4 JiIC "L B:\HYDFTG2 C:\ AGBAG\ EL-ADAPS
30 | 3/8 NCT X 2-1/2 Allen Head B\ CYLTUBE C:\AGBAG\ALLENB
%1 | 3/8 Lock Washer B:\BOLT C:\ AGBAG\ WASHB
32 | Code 62 8:\HYDFTG CA\AGBAG\FLG-B
33 | Hyd. Rotor Motor B:\ ROTORMOT C:\AGBAG\ ROTORMTE
34 | 1-1/4 Hose Ass'y No.
35 | Hyd. Oil Filler ey B:\ HTANKASY C:\AGBAG\ HTANKASB
36 | 1/2 MPT x 1/2 JiC 45 U L7 BA\HYDFTG2 C:\ AGBAG\ EL-45FMB
.37 | Hyd. Tank ot RE B\ HTANKASY C:\ AGBAG), HTANKASB
38 | 1/4 MPT x 1/4 JIC Adaptor Sy 5 B\ HYDFTG C:\ AGBAG\ ADAPT-MMB
39 | 1/4 Hose Ass'y No. =M ¢ o I
. : /en/(-??o k"f/
%ﬁcﬁi’i AN T2 VeI 31 ol
Ok —
5 Yo7 TAIRK EL- : s/ 673 = /Y5
/),1/@ /5/ y 4 935/51
G Far B!« .
Jagera 70— 70 Toe

ANT. wEARR
AT

Feama — HE W,
2

Fo""\




ROTOR ASSEMEL Y

RN | T
/ PN ‘,\ | N O b

/// ~
f
/
i yy
|
A\Y
\ ‘
X ° °
S
-f-.\ e 2
\\ ° |
\\} °\ +) o
R N\
N\ \

GUIND N

o
q.
Q
=]
’& ,
o\ N
o\
a’ 2 .
\
()
N 7z \




ROTOR ASSEMBLY

Date:
13SEP92

Ass'y DWG

File No.: C:\ AGBAG\ ROTORASY

Bill of Mat'l

| File Ng C)AG BAGﬁ\ﬁ?OTO@

NO.

DESCRIPTION

DRAWING NO. |

PART NO. |

FILE NO.

| BLOCK NO.

J



2 )] 7000 PLATFORY ASSEMBLY

FlBB}M g/ S

\ .
/L S Y

%é

N ]
8% \

5/ [ — I \ \ \< :

® 8y i —— R é@
B u <



[ate: oy
oovg | Py
| Ass'y DWG
ENGINE COWL & RADIATOR ASS’Yrite no.. C:\AGBAGNENGCOWL
il o a
ot File MNo.: E'\‘x ﬁGBﬁG\ EN'
NO. | DESCRIPTION ORAWING NO.| PART NO. |  FILE NO.
1 Engine Cowl, Rear B:\ ENGCOV
2 Engine Cowl, Top B:\ ENGCOV
3 Radiater Support, Right B:\ ENGCOV
4 Radiator Suppart, Left F R
5 Fan Shroud B:\ AGBAGY, SHROUD SHROUDE
B Radiator B:\ RADIATOR RACIATRB
7 | Hyd. Oil Ceoler 3 87\ RAD oILEOOLY
B 3/8° Flat Washer
9 3/8 NC Hex Cap Screw x 3
10 | Engine Cowl, Front B:\ RADCOV RADCOVE
11 Engine Cowl, Bottom B:\ ENGCOV RADSUPH
12 | 3/8 1.D. Pipe x 7' Ig.
13 | Engine Cowl Door 8:\ RADCOV |[RADOORH
14 Mount Disk, Top B:\ ENGDISK P ENGDISE2
15 | Flot Washer B:\ ENGDISK P\ FWASHE2
16 | 5/8 NC Hex Cap Screw x 4
17 | Engine Mount, Right Front 8:\ ENGMT3 C:\ ROTORY ENGMTFH
18 | Engine Mounf, Rear B:\ ENGMT3 C:\ROTQRY, ENGMTRE
19 | 5/8 Flat Washer
20 | 5/8 Hex Nyloc Nut
21 | 1/4" Hex Sealing Tapping Screws
22 | Engine Fon | ooy B:\FAN C:\ AGBAGH FANE
23 | 1/4& NC Hex Nyloc Nut {
24 | 1/& NC Hex Cap Screw x 1 i '

15



Al ovowe com & raviror assemBL)

B 5
:




PLATFORM ASSEMBLY

" gsEp92

z

Ass'y OWG

File Na.: C:\AGBAG\ PLATFASY |

Bill of Mat'l

File No.: C:\ AGBAG\ PLATFBM |

- A R B I

1/2° Flat Washer
1/2" NC Hex Nylok Nut
Screw (Size?)

1/2° NC Hex Cap Screw x 1-1/2"

DESCRIPTION DRAWING NO. FILE NO. | BLOCK No/ (@
Frame (Reference) C:\ AGBAGY, 7000
Handle/Bracket B:\ INSBRKT C:\ AGBAG\ HANDLE
Platform B:\ PLATF C:\ AGBAG' PLATFB
Instrument Console B:\ CONSOLE C:\AGBAGY CONSOLEB
Ladder 8:\ LADDER C:\AGBAG\ LADDERB
Hondrail B:\ HANDRL C:\AGBAG\ HANDRLB

10



= ]]) WHEEL COLUMN ASSEMBELY




Date: By:
9SEPS?Z \ &
Ass'y DWG
WHEEL COLUMN ASSEMBLY File Mo.: C:" AGBAG\ WHEELASY
Bill of Mat'l
3 5 Flis New: C:\ AGBAG\ WHEELBM
[ no. | DESCRIPTION e 10| PRt N0, | FILe no. | siock no' @
1 | Wheel Column 0005400-0201-000 B:\0201-000 C\AGBAG WHEELHB
i Saal : 8:\ SEALCAP C:\AGBAG\ SEALB
3 Wheel Bearing, lnner = 1% == 87 B:\BRG2 C:\ AGBAG\ BRG28
4 | Whesl Stud €\ AGBAG\ BOLT C:\AGBAG\STUDB
S Wheel Hub C:\AGBAGY HUBB
6 | Lug Nul il C:\AGBAG\ BOLT C:\ AGBAG\ LNUTS8
7 | Wheel Bearing, Ouler  /5#92%% B:\BRG2 C:\ AGBAG\ BRG2S8
8 Lock for Refainer B:\ SEALCAP C:\ AGBAG LOCKB
9 | Relainer B:\ SEALCAP C:\AGBAGY, RETAINB
10 | Hub Caop 8:\ SEALCAP C:\AGBAG\ CAPB
11.| 3/8 NC Hex Cap Screw x 1’
12 | Wheel (Size?0 B:ATIRE C:\ AGBAG\ TIREB
13 | Tice (Size?) ; : ; :
14 | Inner Tube (Size?) i > 4 2




a]]]]] STEERING ASSEMBLY




Date: By:
13SEP92 &
Ass'y DWG .
STEERING ASSEMBLY File No.: C:\ AGBAG\ STEERASY |
I gill of Mal'l
Leile No.:  C:\AGBAG\ STEER( (@)

NQ. DESCRIPTION ORAWING NO.| PART NO. i FILE NO. BLOCK NO.

1 See WHEEL COLUMN ASSEMBLY 1000300-0201-000 C:\ AGBAG\ WHEELASB
2 | 3-1/4'1D x 4-1/4°00 Bronze Wash.

5 Retaining Ring 700510-0202-000 B:\,0202-005 C:\ AGBAG\ 02028000
4 | Pin, Steering Lock (o Do, B:\ PINS C:\AGBAG\ PIN2B

5 Pin, Steering Pivot 3 { C:\AGBAG\ PIN3B

6 Steering Hitch Rod 912-072-181|/1tvs0 D B:\ -02-161 C:HNAGBAG!, -028161
7 1" NC x 7

8 1" NC Hex Jom Mut

9 1" Rod End Bearing B:\ RODBRG C:\AGBAG\RODBRGE
10 | Pin Clip B:\CLIP C:\AGBAG\ CLIPE

11 | 3/4 Flat Washer

12 | 3/4 NC Hex Nyioc Mul

13 | cClip

14 | Pin, Hitch B:\ PINS C:\AGBAG\ PIN1B
15 | 3/& Anchor Pin

16 | 3/& NC Hex Jom Nut

17 | 3/4 Lock Washer

18 | 3/4 NC Hex Mut

19 | Tow Hitch, Outer Telescoping Tube | 7003411-1201-000 B:\ HITCH C:\AGBAG\ HITCHOTB
20 | Tow Hitch, Inner Telescoping Tube | 700%415-1202-000 B:\ HITCH C:\AGBAG\HITCHINB
21 | 1/2° NC Hex Nyloc Nut

22 | 1/ NC Hex Cap Screw x 3-1/7" !
23 | Steering Lever 7003433121100 8:\1211-000 C:\AGBAG\ 121180, .






